
HH35A Portable Space Heater UT-65042-A - Exploded View



Ref # Part # Description Qty Context Note 
1 0052944 HANDLE 1

2 0332655 SHELL- Upper 1

3 0052912 SCREW- (#10-16 x 3/41") 4

4 0052916 SCREW- (#10-16 x 1/2") 6

5 0332656 COMBUSTION CHAMBER (HH35A Only) 1

0053006 COMBUSTION CHAMBER (HH50A Only) 1

6 0052907 SCREW- (#6-32 x 3/8") 2

7 0052919 PHOTOCELL BRACKET 1

8 A0332657 PHOTOCELL ASSEMBLY 1

9 0332672 NOZZLE (HH50A Only) 1

0332658 NOZZLE (HH35A Only) 1

10 0332659 PLUG- Spark 1

11 0052954 ADAPTER- Nozzle 1

12 0052956 BRACKET 1

13 0052932 NUT- 14mm 1

14 0052910 SCREW- (#10-16 x 3/8") 10

15 0052935 FAN 1

16 0332660 MOTOR 1

17 0052953 BODY- Pump (35") 1

18 0052920 INSERT- (10") 1

19 0052921 ROTOR- (8") 1

20 0052925 COVER- Pump end (5") 1

21 0052928 FILTER- Lint (5") 1

22 0052929 FILTER- Intake (5") 1

23 0052926 COVER- Filter end (5") 1

24 0052915 SCREW- (#10-32 x 1") 9

25 0052924 SCREW- Adjusting 1

26 0052909 SPRING- Pressure relief 1

27 0052922 PLUG 1

28 0052948 BALL- Steel (1/4" dia.) 1

29 0052927 FILTER- Output (5") 1

30 0052915 SCREW- (#10-32 x 1") 1

31 0052936 ELBOW- (90 1

32 0052947 BLADE (20") 1

33 0052901 SCREW- (#10-32 x 1/4") 2

34 0114505 GUARD- Fan 1

35 0332661 CORD- Power 1

36 0052913 BUSHING-Strain relief 1

37 0052949 NUT- Hex lock (1/4-20) 2

38 0052938 BUMPER- Rubber 2

39 0052942 COVER- Side 1



Ref # Part # Description Qty Context Note 
40 0114507 BRACKET- Motor

41 0053004 BUSHING

42 0052914 NUT- Tinnerman

43 0052937 BUSHING

44 0052917 SCREW- Grounding (#8-1 8 x 1 /4")

45 0332662 SHELL- Lower

46 0052930 AIR LINE- Rubber

47 A0332663 IGNITOR KIT

48 0052931 LINE- Fuel (HH35A Only)

0053008 LINE- Fuel (HH50A Only)

1

2

6 
1

1

1

1

1

1

1

49 0052941 FILTER- Fuel (w/bushing) (HH35A Only) 1

0053007 Filter- Fuel (w/bushing) (HH50A Only) 1

50 A0053139 BUSHING- Rubber 1

51 A0332664 WIRE ASSEMBLY (Red, 6") 1

52 0332665 TERMINAL BOARD 1

53 0332638 RIVET- (3/16") 1

54 0332666 SAFETY CONTROL 1

55 0052958 FUEL CAP (Incl. gasket) 1

56 0052957 TANK- Fuel (HH35A Only) 1

0332673 TANK- Fuel (HH50A Only) 1

57 0052945 SHIELD- Heat 1

58 0053215 PLUG- Drain (Incl. "o" ring) (HH50A Only) 1

59 0332674 GROMMET- Cushion (HH50A Only) 1

0332654 HANG-UP THERMOSTAT 1

0052904 HEAVY DUTY WHEELS & HANDLE KIT 1

0052905 STANDARD WHEELS & HANDLE KIT 1

0052902 AIR GUAGE KIT 1

0332668 FUEL TANK FILTER SCREEN 1

A0332669 ROTOR KIT (Incl. #18, 19, & 32) 1

A0332670 FILTER KIT (Incl. #21, 22, & 29) 1

A0332671 PUMP KIT (Incl. #25 thru 28) 1


